



Ref#	Part #	Description	Qty	Context Note	Foot Note
1	865159GS	CRADLE			
3	197755GS	VALVE, Check			
4	198678GS	FLANGE, Inlet, 3" NPT			
5	198057GS	ASSY, Plug			
6		WASHER, Flat, 3/8 M10		"(Purchased Locally)"	
7		HHCS, M10 - 1.5 x 20		"(Purchased Locally)"	
8		HHCS, M10 - 1.5 x 25		"(Purchased Locally)"	
9		WASHER, Lock M10		"(Purchased Locally)"	
10	197753GS	HOUSING, Pump			
11	197759GS	GASKET, Out			
12	198155GS	ASSY, Plug			
13	198675GS	FLANGE, Out, 3" NPT			
14	197748GS	VOLUTE, 3"			
15	198048GS	ASSY, Fastener			
16	197739GS	ADAPTER, Engine			
17	197765GS	GASKET, 3"			
A	199537GS	ASSY, Housing Pump			
В	198156GS	KIT, Impeller			
C	197887GS	KIT, Vibration Mount			
D	200293GS	KIT, Coupler 3" NPT			
E	198158GS	KIT, Seal			
		ENGINE		Contact Engine Manufacturer	
	197988GS	MANUAL, Operator's		Not Illustrated	
	100005	BOTTLE, Oil		Not Illustrated	
	198302GS	DECAL, Recoil		Not Illustrated	
	198301GS	DECAL, Air Cleaner		Not Illustrated	
	198296GS	DECAL, Fuel Tank		Not Illustrated	
	198303GS	DECAL, Caution		Not Illustrated	
	198305GS	LABEL, Warning		Not Illustrated	
		HHCS, M8 - 1.25 X 30	'	'(Purchased Locally)"; Engine Mounting Hardware Not Illustrated	
		WASHER, Flat, 5/16 - M8	'	'(Purchased Locally)"; Engine Mounting Hardware Not Illustrated	
		NUT, Hex, M8 - 1.25	'	'(Purchased Locally)"; Engine Mounting Hardware Not Illustrated	
		WASHER, Lock, 5/16 M8	,	'(Purchased Locally)"; Engine Mounting Hardware Not Illustrated	